
 

 

 
 
 
 

WATER SYSTEM MASTER PLAN 
 

FINAL REPORT 

 

 

TOWN OF SCITUATE 

November 2020 

Revised January 2021



 

CONTENTS 



Table of Contents Tighe&Bond

  i

Executive Summary

Section 1 Introduction
1.1 Plan Purpose and Goals ..................................................................1-1
1.2 Water System Overview .................................................................1-1

1.2.1 Water Management Act ........................................................1-1
1.2.2 Supply Sources ...................................................................1-5
1.2.3 Treatment.........................................................................1-11
1.2.4 Pumping Facilities ..............................................................1-11
[...]
< P um p Station

Stre e t
Town Bound ary

Available Fire Flow
!( ≤500 gpm
!( >500 gpm  and  ≤750 gpm
!( >750 gpm  and  ≤1,500 gpm
!( >1,500 gpm  and  ≤2,500 gpm
!( >2,500 gpm  and  ≤3,500 gpm
!( >3,500 gpm

1. Available flow m od e le d  d uring 2019
    m axim um  d ay d e m and  cond itions

NOTE:
A HYDRAULIC MODEL OF THE WATER DISTRIBUTION SYSTEM WAS USED
TO CALCULATE THE AVAILABLE FIRE FLOW RATES SHOWN ON THIS
MAP. THESE RATES ARE BASED ON VARIOUS ASSUMP TIONS IN THE
MODEL AS TO P UMP  STATUS, TANK LEVELS, WATER MAIN CONDITION
AND DEMAND DISTRIBUTION. AS THE ACTUAL CONDITIONS IN THE FIELD
MAY VARY FROM WHAT IS ASSUMED IN THE MODEL, THE AVAILABLE
FIRE FLOW RATES MAY DIFFER FROM THE CALCULATED VALUES.



Section 2 Baseline Assessment Tighe&Bond

Scituate 2019 Water Master Plan  2-11

2.3 Condition Evaluation

2.3.1 Distribution System
Treated drinking water is delivered to customers through a distribution system that 
consists of a 120-mile pipe network. The distribution system impacts fire protection, 
service continuity, pressure and water quality. Like most water systems in New England, 
Scituate’s system consists of a variety of ages and materials as shown in Table 2-6. 

TABLE 2-6

Length of water main by age and material (ft)

 Age (years)

Material UNK >120 90-120 60-90 30-60 <30 Total

DI 1,300 0 0 0 2,000 135,600 138,900

AC 15,900 0 0 173,800 109,100 0 298,800

CI 16,600 19,600 6,800 19,700 2,300 0 65,000

PVC 31,700 1,100 600 400 38,000 20,900 92,700

GAL 2,600 1,600 2,000 1,700 1,300 0 9,200

CIC&L 6,700 12,500 0 800 0 0 20,000

Other 12,500 600 0 600 300 0 14,000

All 87,300 35,400 9,400 197,000 153,000 156,500 638,600
AC – Asbestos Cement; CI – Cast Iron; CU – Copper; DI – Ductile Iron; GAL – Galvanized; PVC – Polyvinyl 
Chloride; CIC&L – cast iron cleaned and lined; UNK – Unknown

2.3.1.1 Fire Protection
Several deficiencies in available fire flow were noted in Section 2.2.  Most available fire 
flow deficiencies result from undersized and/or heavily tuberculated cast iron and 
galvanized steel water mains.  The ongoing water main replacement program includes 
replacing all cast iron and galvanized steel mains, which is expected to remedy most 
available fire flow deficiencies as undersized and tuberculated pipes will be replaced.

2.3.1.2 Service Continuity
Water main breaks are the primary distribution system related cause of service 
disruptions. Water main breaks are caused by a number of factors or conditions; however, 
the likelihood of a failure depends on the underlying condition of the pipe which  in turn 
depends on material and age. Each type of pipe construction material has an inherent 
service life. Table 2-7 shows the estimated remaining service life of water mains with 
remaining service life less than 30 years, and the estimated replacement cost 



Section 2 Baseline Assessment Tighe&Bond

Scituate 2019 Water Master Plan  2-12

TABLE 2-7

Summary of Watermain by Remaining Service Life

Amount of pipe with indicated years of remaining 
service life (ft)Material

Estimated 
Service 

Life
<0 0-10 10-20 20-30

Asbestos Cement 85 - 39,000 89,000 76,000

Cast Iron 115 14,000 5,000 6,000 16,000

Galvanized 100 2,000 1,000 1,000 1,000

Total to be replaced 14,000 44,000 95,000 92,000

Budget 
Replacement cost1 $3,850,000 $12,100,000 $26,125,000 $25,300,000

(1) Estimated as $275/LF

Watermain break data from 2016-2018 was reviewed to determine which materials 
experienced the most breaks or leaks. Asbestos Cement, cast iron and galvanized steel 
were found to be breakage-prone. The majority of the asbestos-cement (AC) pipe will 
reach the end of its service life within the next 20 years, and replacement of this pipe 
represents the most significant buried infrastructure need.

2.3.2 MADEP Sanitary Survey
The DEP conducted a sanitary survey of the system in 2019.  Sanitary surveys are periodic 
inspections conducted by the DEP to identify any deficiencies with respect to regulatory 
requirements and to provide recommendations for improvements. The survey identified 
one violation and two deficiencies and provided two recommendations, which the Town 
has fully addressed:

 Violation regarding lack of chlorine analyzer at the Well 19/22 treatment plant. 

 Deficiency regarding the requirement to register the drywells with the 
Department’s Underground Injection Control program. 

 Deficiency regarding the online chlorine analyzer at the OOB WTP and 
configuration of pH and chlorine alarms. 

 Recommendation to paint the two distribution system storage tanks. 
Improvements for the storage tanks, including painting, are discussed in this plan.

 Recommendation to continue managerial, operational, and infrastructure 
improvements.

2.3.3 Communications and Control Systems
Modern water systems are controlled by a collection of sensors and software collectively 
referred to as a Supervisory Control and Data Acquisition System (SCADA). SCADA allows 
a water system to control sources based upon tank levels, assign hierarchy of operations 
in terms of which sources come on line first and set operating parameters by volume, rate 



Section 2 Baseline Assessment Tighe&Bond

Scituate 2019 Water Master Plan  2-13

of flow or run time. Alarms can be set for a variety of conditions from parameters that 
have strayed out of range to significant failure, fire or intrusion conditions. 

The Town’s water system is currently controlled through a rudimentary system consisting 
primarily of general alarms. The wells are run exclusively in “Hand” mode (the opposite 
of automatic) and there is no distinguishing between minor and major alarm conditions. 
As a result, it is difficult to optimize system operations, to allow wells to rest and during 
storms allow operators to focus on priority tasks rather than driving to a well station to 
determine if an alarm is minor or major in nature. Obtaining a modern SCADA is a key 
goal. 

A SCADA Assessment Summary Report was prepared for the Town in 2013 to outline a 
potential design and costs for extending the SCADA system from the treatment plant to 
the remote sites, including six wells, two booster pump stations, and two storage tanks. 

According to the report, the water treatment plant was the only facility at the time with a 
SCADA system consisting of a GE Proficy iFIX-HMI system with an unlimited tag use 
license, an Ethernet local area network for communications to plant controllers, and Bristol 
Babcock PLC units located in the plant. The report indicates that the Town was upgrading 
the plant system and that equipment was partially installed the day of the site visit in 
December 2012. Since a detailed investigation or analysis of the WTP SCADA system was 
not performed, the recommendations and associated costs identified in the study may not 
fully reflect all potential improvements for the treatment plant.

The study provided recommendations for:

 Replacing existing control panels with standardized SCADA control panels

 Wiring instruments and equipment to the new panels

 Installing cellular communications links to enable remote site monitoring and 
control

 Installing new online analyzers and other instrumentation (e.g. fluoride analyzer, 
ambient temperature sensors, pressure sensors, flood sensors, magnetic 
flowmeters)

 Installing intrusion monitoring sensors and security systems

 Integrating new control panels with the SCADA system at the Old Oaken Bucket 
WTP for monitoring, control, alarming, and data archiving; this would also allow 
for integration of related controls, for example tank level data to control the well 
pump operations

 New GE iFIX Proficy for the WTP, as well as a new computer with 22-inch monitor 
and large LED flat panel TV display

The ongoing Well 17A project includes a modern SCADA system that will control the 
equipment at the new treatment plant and also communicate with the OOBWTP.  The cost 
estimates for replacing and rehabilitating the OOBWTP also include a modern SCADA 
system.



Section 2 Baseline Assessment Tighe&Bond

Scituate 2019 Water Master Plan  2-14

2.3.4 Old Oaken Bucket Water Treatment Plant
The OOBWTP was originally constructed in 1967 and was last upgraded in 1988 prior to 
the recent emergency repairs. The 1988 upgrade included an expansion of the 
sedimentation basins as well as a GAC filter for additional polishing of the finished water. 
The OOBWTP is rated for a maximum production rate of 3.0 mgd.  The current plant 
process includes an influent low lift pumping station with three raw water pumps which 
provide water to the headworks of the plant. Prior to the headworks of the plant, the water 
is chemically pretreated with alum for flocculation of total suspended solids (TSS) as well 
as potassium hydroxide (KOH) for pH adjustment. The chemical injection station is in an 
underground vault outside of the main building and chemicals are injected into a 16-inch 
ductile iron raw water line to the headworks of the plant. 

After chemical pretreatment, the water flows to the rapid mix station located outside of 
the main water treatment plant. There are two rapid mixers which can be isolated or 
operated in parallel.  The water is then sent to one of two flocculation basins which provide 
slow mixing to generate large flocculated particles. 

Suspended solids settling occurs in the two sedimentation basins which provide enough 
residence time for settling to take place. Chlorine dioxide injection also occurs at the 
sedimentation basins for disinfection. According to the Scituate Water Department, 
chlorine dioxide injection at the sedimentation basins provides adequate disinfectant 
contact time (CT) to meet Massachusetts Department of Environmental Protection’s 
requirements under 310 CMR 22.00. 

Each sedimentation basin is equipped with a “Trac Vac” residuals collection system 
manufactured by Ovivo. The Trac Vac system collects the residuals that settle to the 
bottom of the sedimentation basins. The collected residuals can either be sent to the 
existing residual lagoon or a set of three 15,000-gallon fiberglass underground residuals 
storage tanks located onsite. Residuals from tanks are then pumped to sewer via an 
ejector pump station located on the OOBWTP property to be treated at the Scituate WWTF. 
Residuals in the lagoon settle over time and should be removed and hauled off site 
periodically. 

After the sedimentation process, the water is filtered using an Aqua Aerobics sand filtration 
system followed by a granular activated carbon (GAC) filter also manufactured by Aqua 
Aerobics. The current facility only has a single train of filters with no redundancy. Post 
caustic and chlorine dioxide disinfection chemical injection occur after the filters. 
Fluoridation also occurs after the GAC filter and then treated water flows to the clearwell 
from where it is pumped to the distribution system. A site plan of the OOBWTP is provided 
in Figure 2-6.



!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(
!(

!(
!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!( !(

!(

!(

!(!(

!(

!(

!(!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(
!(

!(

!(

!(

!(

!( !(

!(

!(

!(

!( !(

!(

!(!(

!(

!(

!(

!( !(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(
!(

!(

!(
!(

!(

!(

!(

!(

!(

!(
!(

!(

!(!(

!(

!(
!(

!(

!(

!(

!(

!(

!(
!(

!(

!(!(
!(

!(

!(
!(

!(
!(

!(
!(

!(

!(
!(

!(

!(

!( !(

!(
!( !(

!(

!(
!(

!(

!(!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!( !(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!( !(
!(

!(

!(

!(

!(

!(

!(

!(

!(!(
!(

!(!(!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(!(

!(

!(

!(

!(
!(

!(
!(

!(!(

!(
!(

!(!(

!(
!(

!(

!(

!(

!(
!(

!(

!(

!(
!(

!(

!(!(

!(

!(

!(

!(

!(

!(

!( !(
!(

!(
!(

!(

!(

!(
!(

!(!(

!(

!(
!(

!(!(
!(

!(

!(

!(

!(
!(

!(
!(

!(

!(

!(!(
!(

!(
!(

!(

!(

!(

!(

!( !(

!(

!(
!(
!(
!(

!(
!(
!(

!(

!(
!(

!(
!(!(

!(!( !(

!(
!(
!(

!(

!(

!(
!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(
!(

!(

!(

!(

!(!(

!(!(
!(

!(
!(

!(!(!(

!(

!(
!( !(

!(
!(

!(
!(

!(
!(

!(

!(
!(

!(

!(

!(

!(

!(
!(

!(
!(

!(

!(

!(

!(

!(

!(

!( !(

!(
!(

!(
!(

!(

!(

!(

!(
!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!( !( !(!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(!(
!(

!( !(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(!(

!(!(

!(

!(
!(

!(!(!(

!(
!(

!(

!( !(

!(

!(!(

!(

!(
!(

!(

!(

!(

!(
!(

!( !(

!(

!(

!( !(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(!(

!(

!(

!(

!(

!(

!( !(

!(

!(

!(

!(

!(!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(!(

!(
!(

!(

!(
!(

!(

!( !(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(
!(

!(
!(

!(

!(

!(

!(
!(

!(

!(

!( !(

!(

!(

!(

!(

!(

!(

!(!(!(!(
!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(
!(
!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!( !(

!(

!( !(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!( !(

!(

!(

!(
!(!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(
!(

!(
!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!( !(

!(

!(

!(!(

!(

!(

!(!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(
!(

!(

!(

!(

!(

!( !(

!(

!(

!(

!( !(

!(

!(!(

!(

!(

!(

!( !(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(
!(

!(

!(
!(

!(

!(

!(

!(

!(

!(
!(

!(

!(!(

!(

!(
!(

!(

!(

!(

!(

!(

!(
!(

!(

!(!(
!(

!(

!(
!(

!(
!(

!(
!(

!(

!(
!(

!(

!(

!( !(

!(
!( !(

!(

!(
!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!( !(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!( !(
!(

!(

!(

!(

!(

!(

!(

!(

!(!(
!(

!(!(!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(!(

!(

!(

!(

!(
!(

!(
!(

!(!(

!(
!(

!(!(

!(
!(

!(

!(

!(

!(
!(

!(

!(

!(
!(

!(

!(!(

!(

!(

!(

!(

!(

!(

!( !(
!(

!(
!(

!(

!(

!(
!(

!(!(

!(

!(
!(

!(!(
!(

!(

!(

!(

!(
!(

!(
!(

!(

!(

!(!(
!(

!(
!(

!(

!(

!(

!(

!( !(

!(

!(
!(
!(
!(

!(
!(
!(

!(

!(
!(

!(
!(!(

!(!( !(

!(
!(
!(

!(

!(

!(
!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(
!(

!(

!(

!(

!(!(

!(!(
!(

!(
!(

!(!(!(

!(

!(
!( !(

!(
!(

!(
!(

!(
!(

!(

!(
!(

!(

!(

!(

!(

!(
!(

!(
!(

!(

!(

!(

!(

!(

!(

!( !(

!(
!(

!(
!(

!(

!(

!(

!(
!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!( !( !(!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(!(
!(

!( !(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(!(

!(!(

!(

!(
!(

!(!(!(

!(
!(

!(

!( !(

!(

!(!(

!(

!(
!(

!(

!(

!(

!(
!(

!( !(

!(

!(

!( !(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(!(

!(

!(

!(

!(

!(

!( !(

!(

!(

!(

!(

!(!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(!(

!(
!(

!(

!(
!(

!(

!( !(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(
!(

!(

!(

!(

!(
!(

!(

!(

!( !(

!(

!(

!(

!(

!(

!(

!(!(!(!(
!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(
!(
!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!( !(

!(

!( !(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!( !(

!(

!(
!(!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(
!(

!(

<

<

!°

!°

!°

!°

!°
!°

UT

UT

3Q

!°

ISO Site 1

ISO Site 2

ISO Site 3

ISO Site 4

ISO Site 5

ISO Site 6

ISO Site 7

ISO Site 8

ISO Site 9
ISO Site 10

ISO Site 11

ISO Site 12

ISO Site 13
ISO Site 14

Proposed: R eplace 6,930 LF of 8-inch